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Low-Dose Steroids and Slow Taper Safe in PMR
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total steroid doses, fewer adverse events,
and similar or fewer relapses and recur-
rences than have been seen in other series
of patients given higher steroid doses.

The initial prednisone dose recom-
mended for polymyalgia rheumatica
(PMR) is 10-20 mg/ day. In reality, the dos-
es used generally are closer to 20 mg/day
than to 10 mg/ day, due to concerns about
the risk of treatment failure, said Dr. Luis
J. Catoggio, head of rheumatology at the
Hospital Italiano de Buenos Aires. How-
ever, his analyses suggest that rapid taper-
ing of the steroid, not a low initial dose, is
associated with poor outcomes in PMR.

Dr. Catoggio reported on 209 patients
(164 women) with PMR seen between 1983
and 2002 and treated with 10 mg of pred-
nisone in single morning dose. The pa-
tients’ mean age was 71 years. Median dis-
ease duration at diagnosis was 2 months.
Median erythrocyte sedimentation rate
(ESR) at baseline was 56 mm/hr.

The shoulder girdle and pelvic girdle
were affected in 96% and 87%, respec-
tively. The neck and torso were affected in
62%, and synovitis was present in 24%.

Prednisone was initiated at 10 mg/day or
less in 189 patients (90%), 12.5-15 mg/day
in 16 patients (8%), and over 15 mg/day in
7 patients (3%). Dr. Catoggio explained that
patients given doses above 10 mg/day were
initially treated at other centers. Median
time to clinical response was 10 days. Me-
dian time to ESR of less than 30 mm/hr
was 60 days.

Five of the 15 patients with initial treat-
ment failures had started on prednisone
doses of 7.5 mg/day and subsequently re-
sponded to 10 mg/day.

The other 10 had started on 10 mg/day
and later responded to 15 mg/day. Three
patients (1.4%) relapsed within 3 months
of initiating therapy and 74 (35%) relapsed
later. Median time to relapse was 15
months, and mean steroid dose at relapse
was 4.3 mg/day.

By the data cutoff date, 95 patients
(45%) had been able to discontinue treat-
ment. Recurrences were seen in 22, with
a median time to recurrence of 7 months,
but 11 ultimately were able to discontin-
ue their steroids. In patients who finally
discontinued prednisone, median dura-
tion of treatment was 19 months.

The schedule that employs a 20 mg/day
starting dosage sustains that dosage for 1
month. The dose is then tapered by 2.5 mg
every 2 weeks unless symptoms recur.
(For the 17-month schedule used at Dr.
Catoggio’s hospital, see chart.)

The 20 mg/day schedule represents a
minimum treatment period of 4.5 months
and a total steroid dose of 1,650 mg. It was
initially successful in only 4 of 27 patients

Thanks!

For making us America’s #1 Joint Care Brand.

We can’t thank doctors enough for recommending
Osteo Bi-Flex® to their patients. Now, doctors can feel even
better about recommending Osteo Bi-Flex because it is the
only joint care brand with Joint Shield™ Joint Shield is
specially formulated with 5-Loxin® to help patients control
joint flare-ups* Taking 5-Loxin showed improvement in joint

Free Sample Kit.

Call 1-888-848-2435 or visit www.osteobiflex.com to receive your free patient samples of Osteo Bi-Flex and for a free copy of “The Science Behind Osteo Bi-Flex.”

comfort within 7 days! Plus, Osteo Bi-Flex has the naturally
sourced Glucosamine and Chondroitin that help lubricate
and cushion joints* Osteo Bi-Flex is clinically tested and
manufactured under the strictest standards for product purity
and potency. It's no wonder doctors recommend Osteo Bi-Flex
more than any other joint care brand?

*These statements have not been evaluated by the Food and Drug Administration. These products are not intended to diagnose, treat, cure, or prevent any disease.

“Based on the results of the National Disease and Therapeutic Index syndicated report among physicians who recommend a branded Glucosamine/Chondroitin or Glucosamine supplement, December 2006.
**Allow 6-8 weeks for delivery. While supplies are in stock.

This statement is based on a recent human study, using an objective measure. (Biomarker analysis) ©2007 Rexall Sundown, Inc.  021507ds

ELsSeEVIER GLOBAL MEeDICAL NEws



